



171011260590



中国认可
国际互认
检测
TESTING
CNASL10543

报告编号:2020W(F)

page 1 of 2

检测报告

Test Report




上海纺织集团检测标准有限公司阜宁检测中心

Funing Test center of Shanghai Textile Group Testing & Standard Co., Ltd

检验检测专用章

TEST REPORT

检测报告

Sample 样品名称	Nomex needle punched felt 芳纶针刺毡		Type of Inspection 检验类别	Entrusted Inspection 委托检测
Specification 型号规格	/		Brand 商标	/
Entrusting Party 委托单位	Name 名称	盐城宝赢滤材有限公司 Yancheng baoying cloth co. LTD		
	Address 地址	盐城市亭湖区新洋经济区盐湾大道 Yanwan Avenue, Xinyang Economic Zone	Tel	/
Number of the Entrusted Sample(s) 委托样品数量	1 piece 1块	Delivery Time of the Entrusted Sample(s) 委托样品送到日期	2020/1/17	
No. of Lot	/			
Description of the sample(s)/Description 样品状态/描述	The sample(s) are not abnormality. 无异常 Yellow 黄色			
Standard 检测依据	GB/T 4669-2008 GB/T 3923.1-2013 GB/T 5453-1997 GB/T 4745-2012			
Date of Inspection 检测日期	2020/1/17 to至 2020/1/18			
Result 检测结论	Please check the Summary Page 详见检测结果汇总页  (Seal) (盖章) Issuing Date 签发日期 2020/1/18			

Remark: The determination on conformance in this report is only based on the test results regardless of the uncertainty of the results.

备注: 本报告中的符合性判定仅依据检测结果, 不考虑其检测结果的不确定度。

Organizer

编制

南子琳

Approved by

批准

陈洁

TEST REPORT

检测报告

page 2 of 2
第 2 页 共 2 页

NO. 样品编号:2020W(F)0009

Summary of test results 检测结果汇总			
No. 序号	Items 项目检测名称	Unit 单位	Test Results 检测结果
1	Determination of mass per unit area 单位面积质量	g/m ²	530
2	Air permeability 透气率	m ³ /(m ² ·min)	19.0
3	Breaking force 断裂强力	warp 经向	N 660
		weft 纬向	N 1400
4	Elongation at break 断裂伸长率	warp 经向	% 61.0
		weft 纬向	% 36.5
5	Water resistance 拒水性	grade 级	3-4
Remark备注: 1. pressure drop 200P 透气率压降为200Pa			
The following is blank. 以下空白。			
			
			